
SFG3865

DRAFT

ENVIRONMENT & SOCIAL IMPACT ASSESSMENT &
MANAGEMENT PLAN

FOR KHUNTI WATER SUPPLY PROJECT

November 2017

Jharkhand Urban Infrastructure Development Company
Limited (JUIDCO)

Jharkhand Municipal Development Project (JMDP)

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed



Table of Contents

EXECUTIVE SUMMARY ........................................ ......... 2

1 INTRODUCTION................................................11
1.1 Brief Description of Project ............................... ........ 12
1.2 Objective and Scope of the ESIA Study.............................. 12
[...]
2 Name of Source Tajna/Karkari River with existing weir
3 Type of Source Perennial River 2

4 HFL 606.72
5 DBL 602.84
6 Present Water Level(m) 604.94
7 Weir Stone Masonry, 3m

2 A Hydrological test/monitoring conducted by the Water Resource Department, GoJ in regular interval, accordingly perennial
river is decided.

18 | P a g e



87 Location of Intake Near Mukti Dham adjoining NH23
8 Intake Well Dia & Depth Diameter: 6 m & Depth :6 m
9 Intake Capacity >12.37 MLD

10 Gangway Length & Width Length: 20m & Width:3m
11 Pumps available at Intake 30 HP & 30 HP (Stand by)
12 Head 35 m
13 Pipe Material DI
14 Dia & Length of pipe material Diameter:300 mm; Length :1350m

Source: DPR

Pumping machinery at intake

23. The current pumping machinery at the intake wells have been presented in Table 2.

Table 2: Pumping Machinery at Intake
S.No Project Component Details
1 Pumps available at Intake 1. 30 HP

2. 30 HP (Stand By)
2 Head 35 m
3 Discharge 2400 Ipm
4 Transformer 200Kva
5 HT Line Availability Yes (Through Village Feeder)
6 Pumping Hours 10-12 hours a day
7 Power Supply 10 Hours (Poor & Intermittent)
8 Age (Year of Installation) 2006 (9 Years Old)
Source: DPR provided by JUIDCO

Raw Water from Intake to WTP

24. The current raw water from intake to WTP has been presented in Table 3.

Table 3: Raw Water from intake to WTP
S.No Project Component Details
1 Pipe material DI
2 Diameter 300 mm
3 Length 1350 m
4 Age 2006
Source: DPR

Clear Water Main from WTP to Sump at ESR

25. The details of the current clear water main from WTP to sump at ESR is presented in

Table 4.

Table 4: Clear Water Main from WTP to Sump at ESR

S.No Project Component Details
I Pipe material DI
2 Diameter 250 mm
3 Length 34000 m
4 Age 2006
Source: DPR

WTP

26. Currently, the raw water is treated through a conventional process at the existing

treatment plant.

19 P a g e



Table 5: WTP plant details

S. No. Component Details
1 Capacity 2.25 MLD
2 Working Hours 10-12 Hours/Day
3 Type Conventional
4 Age (Year of Installation) 1982
5 Clear Water Sump 337500 Litres
6 Transformer 200 KVA
Source: DPR

27. The following units are present in the current WTP:

Aeration fountain

Flash Mixer

Flocculator

Clarifier

Rapid Sand Filter

Chlorination Arrangement

Elevated Storage Resavoir (ESR)

28. The details of the current ESR under the WSS has been provided in Table 6.

Table 6: Current ESR
S.No. Component Details
1 Location Behind Police campus
2 Age (Year of Installation) 2007
3 Condition Structurally Safe
4 Total Capacity 450000 Litres
5 Staircase Iron Ladder with railings
Source: DPR

Distribution and House Connections

29. The details of current distribution and house connections in Table 7

Table 7: Current Distribution and House Connection
S.No Component Details
1 Type of Pipe DI, PVC, HDPE
2 Diameter DI K7 300 - 1100m

Di k7 250 - 112m
DI K7 200 - 600m
PVC 175 - 400m
PVC 150 - 5966m
PVC 125 - 6000m
DI K7 100 - 15960
HDPE 80 - 678

3 Age (Year of Installation) DI is 9 years Old
4 Coverage 30% (-30.81 KM)
5 Connections 1002
Source: DPR

20 Pa g e



2.2.3 Proposed Scheme
30. The existing intake well will serve as source of water for the project. The capacity of

water withdrawal will be increased by replacing the current 300 mm pipe with 500 mm pipe.

The distance from the intake well to the proposed WTP is 1650 m. The proposed WTP will

be of 16 MLD capacity and will be connected with 4 ESRs. (3 New & 1 existing which will be

refurbished)

31. Considering the topology, the entire project has been divided into 4 zones. Wards falling

under the four zones have been provided in Table 8.

Table 8: Zone details
S. No Zones Ward Number
1 Zone - 1 Ward no. 1 & 2
2 Zone - 2 Ward no. 3,4,5,6,7 & 8
3 Zone - 3 Ward no. 9,10,11,12 & 13
4 Zone - 4 Ward no. 14,15 & 16
Source: DPR

32. Three (3) ESRs and reuse of one existing ESR is proposed under the project. Currently

there is one abandon ESR in existing Zone -111, which will be demolished and new ESR of

1050 KI will be constructed. The project proposed 100% household connection with

automated meters. Line diagram of the proposed scheme has been presented in Figure 3.

21| P a g e



Figure 3: Line Diagram of the Proposed Scheme

* -

I i e - s

IIe. I

Source: DPR

22|Page



Land Requirement for the Project

33. The total land required under the proposed scheme is 8.33 acre. The land break up

details of the different components have been provided in Table 9.

Table 9: Land Details
S. No. Name of Location of Land Required Area Type of

structure Land
1. Replacement Existing Intake structure Existing Intake Under WRD

of pumps
and rising
mains

2. Pipeline Raw Forest land and RoW of 0.0235 Ha Forest land
Water roads Govt Land
pumping and Private
main of 500 land
mm dia. DI
for a length
of 3.81 Km.
from intake
to WTP

3. WTP Near Existing WTP. 4.88 Acre Govt. Land
4. ESR-1 (Ward No-2) Near Khunti Existing ESR Govt. Land

Thana
5. ESR-2 Kadama (Ward No-4) 1.30 Acre Govt. Land
6. ESR-3 Dahugutu (Ward No-10) 2.05 Acre Govt. Land
7. ESR-4 (Ward No-14) Near Bus 0.10 Acre Govt. Land

Stand
8. Clear Water In ROW of roads and 2.0 acre Govt.Land

Transmission government land in
System which ESR will be
(-8.5 Km) constructed.

Source: DPR

Demand Projection

34. Proposed water supply system has been designed based on the design criteria and

demand projections. The demand projection worked out as the design criteria for the project

horizon has been indicated below Table 10.

Table 10: Demand Projection
S. No Description 2018 2033 2048

1. Population 42353 56546 74921
2. Rate of Water Supply (in Ipcd) 155.25 155.25 155.25
3. Water Demand in Litres 65,75,303 87,78,767 116,31,485
4. Water Demand in KLD 6,575.30 8,778.77 11,631.49
5. Water Demand including 7.435 9.772 12.774

firefighting and floating
population in MLD

6. Total Water Demand including 7.881 10.358 13.540
Institutional demand (6%) in
MLD

7. Rate of Water Supply (including 186.075 183.184 180.728

23 | Page



Firefighting, floating &
Institutional Demand) (in Ipcd)

Source: DPR

Source of water

35. River Tajna/Karkari (a perennial river) flowing through the north-eastern boundary of

Khunti is its only surface water supply source. As per the DPR prepared for the sub-project;

the water balance analysis conducted by JUIDCO; in consultations with the Water

Resources Department (WRD) and ULB; and sustainability certificate received from the

WRD, it is estimated that the source will be sufficient to cater the required demand of 13.54

MLD water till the ultimate design year i.e. 2048. The capacity calculation of existing weir

and barrage has been provided in Table: IlError! Reference source not found.. A

schematic diagram of the proposed project has been presented in Figure 4.

Table 11:Capacity calculation of existing weir & barrage for Khunti WSS

Water Demand in Base Year 7.881 MLD

7.881 X 1000 7880 cum /day

In intermediate year 10.358 MLD

10.385 X 1000 10358 cum/day

In Ultimate Year 13.540 MLD

13.540X1 000 13540 cum/day

Quantity of water at weir site 325584 cu m

Quantity of water at Barrage site 484227 cu m

Total 809811 cu m

Hence storage water will feed

(a) In base year

809811 cu m /7880 cum 103 days

(b) In intermediate year

809811 cu m/ 10358 cu m 78 days

(c) In Ultimate Year

809811 cu m/1350 cu m 60 days

1 Calculation for Quantity of water at weir site

Length of submergence 912 m

Width at the top 280 m

Height of Water (3+0)/2 1.5 m

Hence Quantity

24 P a g e



918 x 280 x 1.5 383040 cum

(A) Assume 85 % in current shape 325584 cu m

2 Quantity of water at barrage site

Length 1415 m

Width 330 m

Height of Water (2.44+0)/2 1.22 m

Hence Quantity

1415 x330 x 1.22 569679 cu m

(B) Assume 85 % in current shape 484227 cu m

Total Quantity (A+B) 809811 cu m

Figure 4: Schematic diagram of proposed project

25 P a g e



TaM6A
W L - 60494

HFL406.72

1'A INTAKEKPIN
th.C tooAV W~

Mld

P"VNN RON V-M

PIN'!- UNI MVNNN10umlt Uriban Water Suepply Schere
a hf- nn s.nag o .N ape * Pes a P r aowl

I ga as mkgaaa t.istuean 3 h

Pr opse Wate T

36. The proposed WTP will be of 16 MLD. The proposed treatment is Rapid Sand Filtration

(RSF) and chlorination. The WTP will consist of a chlorination unit, aeration fountain, venturi

flume, flash mixer, flocculator, clarifier, rapid sand filter with filter house, chemical storage

house, pure water sump and pump house, pure water sump, pump house and post

chlorination unit. Land for new WTP has been identified near the existing WTP.

26| g I age



,q*I
0E

Lo E
E -E . c CO -
c .E -0E

o o
0 iG L - 7 u .E a

CE "C c: -o2 o. E

m m 0 EEcc o0 0 a) c
o jo

U) 0 4-- 0

0 - VO - E .
M> 0 0

0 m D O m ) 0 (D

o oc og a o E-- o oæs a E ~o -0 . - E c :

e ~ ~~ D c =o.E5_o e œ

> (D a~ = -

0 E (D

ti>å .9 æe E-C8 3 o-9E _* . æ>. oEg
O. c toen -Eæ 0 m o -!-- -
-3 Lo 0 a -oEc.

· E E E E o O-

O ~ ~ ~ ~ ~ ~ ( m E -o0 ~oE9 35o n0 Ø D - E > o
E ~ ~ ~ C (D cn 0 ~ r ~* ~ 0

0 c. 4- _. E o 3 U) 0
- ø E,m 0 *o 0 4- 0 (

a * o 5 o 0'¯'-o.2*c2o o o y o < o g

.. o o0 o 0) -= 0 c (D 0- = (n 0 a , w *
L- ~:) E- -o - . . .o g o- = r-- o 3 O N-a 0- 00 .3)0o

- ~ U o -ø (o o -o _oa 0-E > × N E 2 LO 0

m ' ION) EEE EEøEv>O-

0)e 0 (n .E -

oo c 7 LD

c 0 iG- o -0 æ .

ti E G> / ( 0 c,o u æ--2

C . C) M

æ ~-00

0 ø o 5 E

o i 0~' O l 0 co- CE- C

E _u E

0 0 L0 0E j ~(

c- Lý (o E - E E =-ýr-<N EO

12 0. NO 0~ (»- u Ea

cu o 0
- ø L D ( a. to r0

cmm- 2o - 0G :3 0

0 >N00
(u~- C)- 3- x (

0 0000U na

(D E m0

- <L-0 0

0 :3 a)(i o
I>D mE U) 0 ~ 0E~

c< > LL LLO a_ CO

00

z
m ~~ U' 0 0 0



Proposed system for waste water and sludge disposal:

37. System for recycling of wastewater: It is estimated that the backwash water will be about

5% of the daily production (i.e. about 0.52 MLD considering a production of at least 10.38

MLD up to the year 2033). The proposed system of recycling this water will be using a

series of RCC sedimentation tanks that will allow sufficient time for the sludge and particles

to settle down and the remaining clarified water will be reused by directing it to the channel

of raw water inlet to flash mixer via a small pump. This arrangement will avoid pollution and

minimize wastage of water.

38. The size of the tanks has been designed considering 5% of the disposal of the daily

production (i.e. about 0.52 MLD considering a production of at least 10.38 MLD up to the

year 2033). Figure below presents the design of the tanks.

Figure 5: Design of WTP Tank

L - I.- - -

L SECTION ONXA

- --- --

Source: DPR

28 P a g e



System for disposal of sludge:

39. An estimated 5.2 MT of sludge will be produced per day when total water demand will be

10.36 MLD (Intermediate Year).

40. The sludge will be collected from the tanks mechanically and will be allowed to dry in sludge

drying bed for 24 hours, then stabilised and then will be disposed to the designated municipal

landfill site at Belahatti. The sludge is not suitable to be re-used. The proposed landfill site is

a new landfill proposed for Khunti Solid Waste Management project and the ULB has

provided its NOC for the use of land for sludge disposal.

Rising Main Details - Clear Water

41. The details of the proposed clear water piping details have been provided in Table 13.

Table 13: Rising Main Details Clear Water

SI. No Diameter Length (in meters)

1 500 mm (WTP to JN. A) 2830

2 400 mm (Jn. A to Jn. B) 780

3 350 mm (Jn. B to Jn. C) 430

4 300 mm (Jn. A to ESR 3 - 1175 m & Jn. C to ESR 2065

5 250 mm (Jn. C to ESR 4) 2140

6 200 mm (Jn. B to Ex. ESR 4) 475

Source: DPR

Storage Capacity

42. About 40%-50% of the daily requirements of water, is proposed to be stored at various

locations in the system to cater to the fluctuating needs of the system. About 35%-40% of

the demand requirements are proposed to be stored in the service reservoirs. The balance

10% -15% is proposed to be stored in ground level tanks near the treatment plant areas.

Three new ESR's s are being proposed to be built under this project. One existing ESR of

450 KI will be re-used for storing water. Details of all the ESR under the project have been

provided in the Table 14.

Table 14: Details of ESR
SI.No. Details of ESR ESR-1 ESR-2 ESR-3 ESR-4

existing)
1. Capacity of the ESR in KL 450 1380 1050 780
2. Staging of the ESR in m 18 24 21 22
3. RL of GL at ESR in m 648.24 638.96 646.58 625.96

Source: DPR

29 | P a g e



Clear Water Transmission System

43. The entire project area has been further divided into 4 different zones and different

command area of the treatment plant based on the topography, physical boundaries, and

reuse of existing ESR 1. The existing clear water transmission main was laid about 6 years

back and the supply pattern is not uniform and pipes are found to be inadequate size with

many tapings, hence existing transmission main is discarded completely.

Local Distribution Scheme

44. The distribution system network is divided into 4 zones for the equitable distribution of

water. The command of the existing ESR and its pressure at the tail end points were

analysed, accordingly the requirement of additional reservoirs was designed. 4 zones have

been formed for the equitable distribution of water. Each zone is proposed to be fed with a

service reservoir. The summary of the distribution pipe network is provided in Table 15.

Table 15: Statement of Distribution for the proposed scheme
S.No Diameter Length ( in meters)
1 100 mm 80081

2 150 mm 11893
3 200 mm 13596
4 250 mm 42
5 300 mm 13178
6 400 mm 2424
7 500 mm 482
8 600 mm 342

Source: DPR provided by JUIDCO

Design period

45. As per Central Public Health and Environmental Engineering Organisation (CPHEEO)

Manual on water supply, following design periods have been adopted for different

components of water supply system:

Water Treatment Plant - 15 years

Infiltration works (intake) - 30 yearsRaw and Clear Water main pipelines - 30 years

Distribution system - 30 years

Clear water ground/over - head tanks 15 years

Pump house buildings - 30 years

Pumping equipment (E&M) - 15 years

2.2.1 Labour accommodation
46. The construction phase of the proposed project is expected to continue for 24 months

and approximate skilled and unskilled labour required for the project is projected to be 350.

About 15% (approx 55 nos.) of skilled and unskilled labour may come from outside the

Khunti district. Labour camp for 55 workers will be set up near proposed WTP and the

30 | P a g e



remaining will be employed from nearby villages. The construction cum labour camps will be

set up on an area of approximately 1 acre. Approximately 10-15 toilets are proposed to be

provided at the labour camp 3, the final number will depend on the number of labour residing

within the camps. The toilets will be connected to septic tanks as per BIS 2470-1 (1985).

Guidelines that will be followed for the siting, setting up of facilities required in the labour

camp would be provided as per the specifications in Annexure VII. In addition, mobile toilets,

hand washing facilities and drinking water tanks would be set up at site specific locations

where labour would be working during the day.

2.2.2 Water Requirement
47. As per the detailed project report, average water requirement during construction phase

for the project will be approximately 5000 ki. Water required for construction will be sourced

through water tankers from government approved sources.

2.2.2 Power Requirement
48. The power requirement during the construction phase will be met through temporary

electric connection from Jharkhand State Electricity Board (JSEB), and further supplemented

with DG sets for back up will be used during power outage.

49. The construction phase will require a maximum of 30,000 litres of diesel. On-site fuel

requirement will be met from nearby fuel stations. On-site diesel is proposed to be stored in

100 litres drums and will be kept in a designated storage area with all safety precautions.

2.2.3 Raw Material Requirement